
PARTS LIST
 No. Parts No. Descri tion Q't No. Parts No. Descri tion Q't

1 6614-01 Plu 1 22 6614-22 Ball Bearin  626ZZ 1
2 6614-02 Ball Bearin  607ZZ 1 23 6614-23 Throttle Lever 1
3 6614-03 Head 1 24 6614-24 Lever Pin M3x23 1
4 6614-04 Ball Bearin  6900ZZ 1 25 6614-25 Housin 1
5 6614-05 Seal Oil 1 26 6614-26 O-Rin  3.6x2.4 1
6 6614-06 Nut-Clam 1 27 6614-27 Valve Stem 1
7 6614-07 S indle Drive 1 27A 6614-27A O-Rin  P5 1
8 6614-08 Blade 57mm 2-1/4" 1 28 6614-28 Valve S rin 1

9B 6614-09B Retainer 1 29 6614-29 ir Re ulator 1
9C 6614-09C Screw M8x20 1 30 6614-30 O-Rin  P7 1
10 6614-10 Fork Drive 1 31 6614-31 O-Rin  P12 1
11 6614-11 Ball Bearin  607ZZ 1 32 6614-32 Throttle Valve Plu 1
12 6614-12 Shaft Crank 1 33 6614-33 Valve Bushin 1
13 6614-13 Nut 1 34 6614-34 Throttle Artor 1
14 6614-14 Retainer 1 35 6614-35 Sto  Rin 1
15 6614-15 Ball Bearin  6000ZZ 1 36 6614-36 ir Hose Ass'  1/4 1
16 6614-16 Front Plate 1 36A 6614-36A S on e 1

16A 6614-16A Washer 1 37 6614-37 Exhaust Hose 1
17 6614-17 Rotor 1 38 6614-38 Packin 1
18 6614-18 Rotor Blade 4 39 6614-39 Screw M5x6 1
19 6614-19 C linder 1 40 6614-40 O-Rin  P5 1
20 6614-20 End Plate 1 41 6614-41 Hexa on Wrench Ke  5 1
21 6614-21 Pin 2.5x4 3
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                 Modelo  208 
                      QUITA-LUNAS
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